) AVEIN

ABAHTIIMOL

EXERCISE BENCH [ 50

Maykoc MNupyvaoTikng

(Odnyiec Zuvappohdynong | Assembly Instructions)

Odnyieg
OuvapuoAdynong
OoTn o€Aida 2

EEERRE MaOe nepioodtepa
o ESTE yvia TOV NAYyKO
e okavapovTag 1o QR
[ B

Learn more about

the bench by

scanning the QR

ITEM NO.: 91403

ouvapuoAdynong ._*u .
Scan the code
to view a short

assembly video

(Greek language)

e0Ww:

®

@amila.gr AMILASPORTS

wuw.amiLa.gar

Assembly
instructions
on page 8




MPOOYAAZEIZ

* JuuPouleuBeite évav ylatpo mpLv apxioeTe KATTOLO TIPOYPAMMA YUUVACTIKAC.
* Av viwoete Cahdda ry aduvapia, otapatiote dpeca TNV AoKNoT oac.
* Na XpnOIUOTTOIEITE TOV TIAYKO LOVO O€ eTimedn em@Avela.

ANAAYTIKO AIATPAMMA EZAPTHMATQN
D~
[\




BIAEXZ/TTAZIMAAIA/POAEAEZ 2YNAPMOAOIHZHX

# [TMX| NEPITPA®H EIKONA

16 2 |Bida d\ev

# [TMX| HNEPIFTPAOH EIKONA # |TMX| NEPIFrPAOH EIKONA

14| 1 |Bida dhev @:WMM 15 2 |Bida dhev E:mmmm
M8x70 M10x70

23 1 [Bida dAev 17| 4 |Bida dhev
M12x75 M8x55

20| 8 |Podéra 010 24| 2 [Pobéra 012 @

22 1 |MNa&padt 21 4 |MNa&ipadt

18| 4 |Bida dhev 19 12 |PodéNa 08
M8x18 @WWZJ
TD

ao@aleiog M8 ao@aieiag M10
25 3 |Ma&ipad

ao@aieiag M12
To oxfjua aplotepdon-  To oxripa de€1a onpaivel
Haivel va ogiete tama-  va o@igete Ta maliudadia b
&A1 amald e To Xépy, KOAA e Ta epyaleia.
aMw¢ Ba SuokoAeuteite ﬁ
OTO EMOUEVO Bripa.

Ta oxédia amo T11¢ Bideg Sev gival o€ QUOIKO PEyeBOC, XPNOILOTIOINOTE TOV aKOAoUB0 Xdpaka yla va
petprioete TI¢ Bidec TG ouoKevaciag.

cm

0 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

0 1” 27 3 4 57 6"
AIZTA EEAPTHMATQN XYNAPMOAOTHZIHX

# |TMX| NEPIFPAOH EIKONA # |TMX| NEPIFPA®H

1 1 |Kupiwg 3 1 [Miow

OKENETOC otabepomoIinTn(

2| 1 [Eumpdgmodt

4 2 [Znpypa
TAATNG




# |TMX| NEPIFPA®H EIKONA # |TMX| NEPIFPA®H EIKONA
5] 1 [PuBuiotnc % 10| 1 [ZwAnvag 2
KAion¢ mAAaTng /
A =D
6| 1 Pgeul)f)TlKo @“_
TTOUUOAO \ " &

71 1 |[Ma&i\dpt 11 2 |KdAvppa Aafrg
kaBiopatog 025x130
8] 1 [Matnapt —||1?| 4 |AepwOn
TIPOOTATEVTIKA )

TAGTNG
26| 1 |Kamdki
ma&lpadlov
aoc@aleiog M8
91 1 [Afovag \\/ 32| 2 |Kamdaki 025
appwdwv /ﬂ

ﬂpOO’TGTEUTlKO’JV

2YNAPMOAOIHzH

JUCTAVETAL VA TIPOXWPNOETE OTN CUVAPHOAOYNON £xovtag Tn BoriBela evog @ilou oag.

BAua 1

® >uvbéote Tov miow otabepomolnth (3) otov Kupiwg oKeAeTd (1) e 2 Bideg (15), 2 podéleg (20) kal
2 maipdadia (21).



® uvbéoTe To eumpdg HdL (2) otov
KUPIWC OKENETOS (1) pe 1 Bida (23), 2
pobéAeC (24) kat 1 ma&ipuddt aocea-
Aeiag (25).

® Elodyete TO PUOUIOTIKO TTOHOAO
(6) oTNV TPUTIA OTO AVW PEPOC TOU
EUNMPOC modiloL (2) kal BidwoTte
KaAd otnv urmodoxr TTou UTTAPXEL
01OV KUPIWw¢ OKEAeTS (1) yia va 1o
OTOOEPOTIOINOETE.

® YuvdEoTe Ta OTNPIiyHaTa TNG MAATNG
(4) otov Kupiwg okeAeTd (1) pe 1 Bi-
6a (16), 2 podéec (20) kat 1 ma&uadt
aoc@aleiag (21). Agite oXAHA KATWTE-
PW Yla onuavTik Aemtopépetall!

® SuvdéoTe Tov pubuioTn KAiong TAG-
¢ (5) ota otnpiypata tTng mMAATNG
(4) ue 1 Bida (16), 2 podéheg (20) kat 1
nma&luadt aceaheiag (21).

® >uvdéote Tov dfova appwdwv Tpo-
OTATEVTIKWVY (9) 01O €UmPOC TOdI (2)
pe 1 Bida (14), 4 podéhec (19) kat 1
ma&ipddi (22), o omoio maliudadt petd
KOAOYTE pe Kammdkl (26).

MPOXOXH: O1 TtpUTEC
AEN e€ival oto kévtpo
TWV oTNEIYHATWY TAG-
e pa mpémel va Bpi-
OKoVTal TIPOG Ta emavw!!!




Brua 4
®* TomoBetiote 10 PaAdpl MAATNG (8) oTa

otnpiynatd tou (4) Kal OTEPEWOTE TO ME 4
Bidec (17) kat 4 podéhec (19).
®* TomoBetriote 10 pa&iAapt kabiopatog (7)
OTOV KUPIWG OKEAETO (1) KAl OTEPEWOTE TO
pe 4 Bidec (17) kat 4 podéhec (19).

BAua 5

® Elodyete tov owAfva (10) otn tPUTA OTO AVW
péPOC Tou gumpdc modlou (2), gppovtilovtag va
gival kevtpapiopévoc. Emerta, ompwéte 2 appwdn
TMTPOOTATEUTIKA (12) ota Suo dkpa Ttou. Metq,
ompwéTte Kal 2 KaAvppata (11) ota dkpa TOU
owAnva (10).

® >nipwéte 2 appwdn MPooTATEVTIKA (12) oTa dKpa
Tou déova a@PwdwV MPOCTATEVTIKWV (9) Kal YETA

TOTOBETAOTE Kal KAaTTAKIa (32).




AimAwpa rdykou

MNa va dumlwoete tov mdyko, &ePfidw-
OTE Kal aQalpéoTe TO TOUOAO (6) aTO TO
EUTTPOC Pé€POC. MeTd, SIMAWOTE TO EUTIPOC
bt (2) kat Bidwote avd to mopolo (6)
otnv AAAH TtpUmna tou modiou (2) yia va
TO 0TaBEPOMOIAOETE KATW AT TOV KUPI-
W¢ OKEAETO (1) Kat va epmodioete To KaTd
AdBoc¢ Eedimwud tou. Me tov TpdTO Au-
TO UTOPEITE va amoBnkevoeTe ToV TAYKO
katahapavovtag eAayloto xwpo, 6pblo
OTOV TOIX0 1 KATW a0 TOV KPEPRATL.




EXPLODED DRAWING




BOLTS, WASHERS AND NUTS

CIm

This drawing instructs
you to just screw the
bolts by hand, without
tightening.

This means to tighten all
screw and bolts firmly.

Pcs | Description Drawing
16| 2 |M10x160 Allen
g i
# | Pcs | Description Drawing Pcs | Description EIKONA
141 1 |M8x70 Allen @:WMM 15] 2 |M10x70 Allen E:mmmm
bolt bolt
bolt bolt I /1111
18] 4 |M8x18 Allen 19| 12 |08 Washer
bolt i
20| 8 |010Washer @ 24| 2 012 Washer @
22| 1 | M8 Aircraft nut T 1) 21| 4 |M10 Aircraft nut [ﬁ]
25 3 [M12 Aircraft nut [ﬁ

Qp=——D
—

The above drawings are NOT in scale, please use the following ruler to see which is which.

w
(s 7]
-
Qo

10 11

0 1" 27 3” 4" 5" 6"
PARTS LIST
# | Pcs | Description Drawing # | Pcs | Description Drawing
11 1 |Mainframe 3| 1 |Rearstabilizer
2| 1 |Frontsupport
frame 4| 2 |Backresttube




# | Pcs | Description Drawing Pcs | Description Drawing
5] 1 [Backrestadjust- % 10| 1 [Tube 2
ment frame
6| 1 |LockKnobM10 a e
G
0: &
7| 1 [Seatpad 11| 2 [025x130 Handle
cover
8| 1 [Backrestpad 12| 4 |Foam roll
26 1 |M8 Aircraft nut
Q
A 32( 2 [025Endca
9 1 [Foam roll tube \\'/ P
=
ASSEMBLY INSTRUCTIONS
Step 1

® Attach the rear stabilizer (3) to the main frame (1) using 2pcs M10x70mm Allen Bolts (15), 2pcs @10
Washer (20) and 2pcs M10 Aircraft nuts (21).

— 10—




Step 2

¢ Attach the front support frame (2)
to the main frame (1) using 1pc
M12x75mm Allen bolt (23), 2pcs
@12 Washer (24) and 1pc M12 Air-
craft nut (25).

® Insert the M10 Lock Pin (6) into the
upper hole of the front support
frame (2), deeply into the aircraft
nuts on the main frame (1) and
then tighten.

Step 3

¢ Install the left and right backrest support tube (4) onto the main frame (1)
using 1pc M10x160mm Allen bolt (16), 2pcs @10 Washer (20) and 1pc M10
Aircraft nut (21) (Caution: When installing the backrest support tube, the
hole is on the upper position).

® Attach the backrest adjustment frame (5)
into the middle position of the backrest
support tube (4) using Tpc M10x160mm
Allen Bolt (16), 2pcs @10 Washer (20) and
Tpc M10 Aircraft nuts (21).

® Attach the foam roll tube (9) onto
the front support frame (2) using 1pc
M8x70mmAllen Bolt (14), 4pcs @8 Wash-
er (19) and 1pc M8 Aircraft nut (22). Cov-
er the Aircraft nut cap (26) into the M8
Aircraft nut (22) (Caution: There are two
@8 washer that are located between the
bracket and the tube).

Caution: The hole is off the center
and in the upper position.




Step 4

® Fix the backrest pad (8) onto the backrest
support tube (4) with 4pcs M8x55mm Allen

Bolts (17) and 4pcs @8 Washer (19).
m ® Fix the seat pad (7) onto the main frame (1)
with 4pcs M8x18mm Allen Bolts (18) and

4pcs @8 Washer (19).

Step 5

® Insert the tube (10) into the hole of the front
support frame (2) and adjust the tube (10) to the
middle position.Then push the two foams (12) to
the two sides of the tube (10) respectively.

® Push the 2pcs handle cover / @50x130 (#11) to the
two sides of the foams (12)

® Push the two foams (12) to the two ends of the

foam roll tube (9) and then cover the 2pcs end caps




Folding the bench

To fold the bench, unscrew and take re-
move the M10 Lock knob (6) on the front.
Then, fold the front support tube (2) and
screw the knob (6) in the OTHER hole of
the support tube (2) to secure it under-
neath the main frame (1). By doing this
you may store the bench while taking up
minimal space, standing on the wall or
under the bed.




ELDICO EH{
sport -

AiavépeTal and Tnv EAAIKO ZMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




